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Company
Location:
Date:

Darkhan Metallurigcal Plant
Darkhan Terminal
2024.11.24

Sample No:
Product
weight

HzO Fe s Al2O3 Si02 TiO2 P
Number
of Car:

% % % pcs

Lotg5

1 703.90 0.26 59.99 z.6z 1.13 5.29 0.11 o.o2 10

2 525.30 60.3 2.7 1.09 4.91 0.12 o.o2 10

3 732.50 0.21 58.88 2.79 0.94 5.09 0.09 o.02 10

4 73',t.40 o.21 60.1 2.39 1 5.05 0.1 0.02 10

724.OO 0.'17 60.40 2.87 1 .19 5.45 0.09 o.o2 10

Averaqe result' 3,417.10 0.21 59.91 2.71 1.O7 5.17 0.10 0.02 50

NOTE 'Average esult of allanalytes is for summary of poducl weight.

This result format of the inspection sample onlyfor DMP'S inlemal use only
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